


POWER MACHINERY LIMITED

OPERATING INSTRUCTIONS

WARNING

THIS 2-CYCLE ENGINE DEPENDS FOR ITS LUBRICATTON UPON OIL
THOROUGHLY MIXED WITH THE GASOLINE IN PROPER PROPORTION AND
FREE FROM WATER. FOR FILLING OF TANK, A CHAMOIS OR FUNNEL
WITH FINE SCREEN SHOULD BE USED. NEVER UNDER ANY CONDITION
PUT GASOLINE IN TANK WITHOUT FIRST MIXING IT WITH OIL. MAKE
CERTAIN IT IS WELL MIXED AND IN THE PROPER QUANTITY. ONE
PINT OF S.A.E. 40 or 50 OIL TO EACH GALLON OF GAS. THIS IS
THE ONLY WAY OF LUBRICATING PISTON, RINGS, CYLINDER WALLS,
CONNECTING ROD AND BEARINGS.

SFE THAT YOUR RESERVE SUPPLY OF FUEL IS MIXED IN ADVANCE.

Starting a new Machine:

steady
result

ll

2‘

The machine, when it leaves our factory, is properly adjusted for
running: it is possible, however, that rough handling in transit may
in mal-adjustment., In starting a new machine, therefore:

Check the machine over thoroughly making sure nothing has been
broken or damaged in transit.

Check cutting chain to make sure it is neither too loose nor too
tight. It should be slightly slack to prevent burning the rounded
part of the guide bar and to reduce friction. It should be possible
to 1ift chain 1/2 inch above centre of cutter bar with the fingers.

Fill the chain oiler in forward handle with light CLEAN lubricating
0il and put some oil on the chain and in groove of the bar, If
pitch is enoountered, mix diesel or coal oil with the regular oil

in chain oiler.

Adjust high speed jet, (which is fitted with T handle) of carbure-
tor until it is about one full turn open. Idling jet, (which is
knurled and slotted) seldom needs adjusting. It should be about
1/2 turn open. Proper adjustment can be made only when motor is
warm and when it is working.

Check clutch to make sure it is NOT engaged.
Make sure gasoline shut-off cack is in open position.

Open throttle by moving lever backward toward handle and give a
quick pull on the starting rope.

Should the motor not start after two.or three pulls it may be nec-
essary to choke the carburetor: choke handle is in vertical position
when the choke is closed. One or two pulls should be all that is
necessary with the choke closed. As soon as motor fires, open the
choke slightly, increasing the opening as the motor becomes warm.

Once started, DO NOT RACE THE MOTOR, it is never advisable to

run a new machine at top speed until it is well broken in. About four hours




2.

under working conditions should be enough for this. The carburetor can best be
adjusted when the machine is actually cutting and under load. Once the carbu-
retor jets are adjusted it should not be necessary to make further changes, but-
always use the choke when starting a cold motor.

GENERAL INFORMATION
In case of hard starting, it may be corrected by the following:
A. Check spmark plug, - gap should be about .025. Make sure points are clean.
B. Check spark from magneto and if necessary, clean points.
C. Check for flooding - it may be necessary to remove plug from bottom of
crankcase and drain out accumulation of gas and oil. Do this by pull-
ing starting rope two or three times with plug removed. Be sure

carburetor bowl is filling with gas and is not stuck.

D. Be sure when putting a chain on the machine that the points of sprocket
locate between connecting links and side cutters of chain.

Clutch Adjustment:

Should it be necessary at any time to make adjustments to the clutch,
it can be done by removing the clutch housing cover. (Remove the four screws and
pry off the cover gently so as not to damage the bearing surfaces). Adjust the
small bronze lever until the fork is loose and not exerting any pressure on the
bronze pressure plate. It may also be advisable to tighten the spring by taking
up the spring nut a half-turn or so - left hand thread.

Check periodically for grease. Use only a medium weight long fibre grease

Magneto Adjustment:

i

To remove flywheel from crankshaft unscrew right hand nut part way and
tap nut with hammer to jar flywheel loose.

Set points at .018" to .020" gap.

To retard spark, loosen screws holding backplate assembly, turn magneto
slightly in counter-clockwise rotation. To advance move in opposite direction.

Check shorting and spark plug wires making sure they are clear of the
flywheel.

When replacing magneto make sure spring is between cam and flywheel, also
that nut is well tightened.

General Care of Machine:

With proper care machine should give long service with a minimum amount
of repairs or replacements. KEEP NUTS, BOLTS; SCREWS TIGHT AT ALL TIMES
so that threaded holes etc. do not have a chance to enlarge through vibration.
Grease must be added to the roller chain drive from time to time to prevent wear
of both the chain and sprockets, this can be put in through the clutch, by removing

cover,



3.

KEEP THE MACHINE CLEAN: TYou will then be able to inspect parts more
readily and detect looseness or breakage. ~

Crankshaft Assembly:

Should it be necessary at any time to remove the connecting-rod from the
crankshaft, be careful when replacing it that the cap is put back in its proper
position, identification marks are on the connecting-rod and cap for this pur-
pose. Screws must be made as tight as possible. Be sure that lockwashers are

securely locked.

Piston rings should have about .013" clearance between ends when fitted
to cylinder-block.

Instructions for Felling:

. To use thée machine for felling, adjust the carburetor swivel collar
(No. 129) so that the carburetor will swivel without having to loosen the collar
or tighten it each time. At the same time it should be sufficiently tight so
that it won't turn of its own accord. The pin screwed into the outside diameter
of the collar is merely to facilitate turning it and is NOT a set screw.

Start motor in upright position, grip left hand on choke body of car-
buretor in preparation to turning it, place right hand on.felling handle. With
the left wrist stiff, and a good grip on the choke body, 1ift the motor with the
right hand, allowing the grip to slip in the hand. The weight of the motor as
it turns will actually swivel it on the carburetor with the result that it is in
a felling position. ‘Engage clutch and speed up motor as the chain starts to cut.
When the bar is partly buried in cut, shift the right hand from the felling handle
to the bucking handle so that more pressure can be put on the bar. Keep bar level
to prevent a curved cut, resulting in the chain binding. The most simple way to
gain practice in felling is to cut a few rings off the top of a stump. Practice
getting the carburetor in the felling position when the motor is not running.

_Maintenance of Cutting Chain:

The chain-saw does considerably more work than the hand-saw for the
same period of time, and should be filed or ground at more frequent intervals.
Whenever it is necessary to exert unusual pressure on the chain to make it cut
it is time the chain should be'sharpened. A dull chain will wear more quickly
and will require more time to sharpen, it will also, -through the necessary
pressure exerted to make it cut, cause excess wear on the edges of the guide

bar and on the motor.

Filing Instructions:

Never, at any time; (unless to correct serious damage to a portion or
a1l of a chain) file a chain from the top, but always from the front of the
tooth. Filing from the front extends the life of the chain and maintains ade-
quate space between the teeth to ‘hold sawdust while the chain is in the cut,
actually the space increases as the chain is filed back. Should the teeth be
filed from the top the space is decreased and the chain life shortened.

This is very important.




HOW TO FILE AND JOINT YOUR SAW FOR
DIFFERENT TYPES OF WOODS.

You can easily see that a saw which is filed and jointed for softwoods
would not give best results in cutting frozen woods or hardwoods, and
vice versa. You can also see that all saws leaving the factory must

be filed and jointed to one particular standard. As there 1s more
softwood than hardwood being cut with power chain saws at present, all
saws are filed and jointed to cut softwoods when they leave the factory

UNLESS ORDERED OTHERWISE.

This standard is called "No. 3 Chain" and is sharpened and jointed as
follows.

Cutters Off-set Rakers Straight Center Rakers

Top Bevel o 20° None
Front Bevel B 20° None
Hook 15° negative 20° positive 20° positive
Jointing all same) .015 lower ) ,015 lower )
(Clearance height ) than cutter) than cutter)

between point of
cutter & raker)

If you intend to use your saw to cut frozen wood or hardwood it will
be necessary for you to re-file and re-joint it, or order special
chains.

If you want a chain for frozen woods order Chain No. 3 for frozen
wood.

If you want a chain for hardwood such as oak, hickory, etc., order
Chain No. 3 for hardwood.

If you wish to re-file and re-joint your own saw or have it done by
a professional saw filer in your district, the following instructions
should be carefully followed:

GENERAL INSTRUCTIONS

1. - Careful filing will give a fast cutting chain.

2, - The height of the teeth should be uniform.

%, — Angles of teeth and clearance between points of the side cutters
and rakers should be as given in specifications.

4. - Keep your saw sharp. A dull saw is inefficient and it increases
the wear on the cutter bar and motor.

5. - Study diagram. Make sure you understand it. Note the bevel
indicated by heavy black line is on the side of the cutter
facing you. The bevel indicated by the dotted line is on the
side of the cutter away from you.



4A.

HOW TO FILE AND JOINT YOUR SAW FOR
DIFFERENT TYPES OF WOODS.

HOW TO SHARPEN AND JOINT YOUR SAW FOR HARDWOOD:

1. - Make certain that all the center and offset raker teeth are
uniform in height.. (See "Instructions for use of Filing Vise"

in Instruction Book.)

o, - Lower the height of center and offset rakers .003 inches from
standard jointing. This should bring the center and of fset
rakers to 018 inches lower than the cutter teeth instead of
.015 in standard jointing.

ge - The front bevel of the offset rakers should be changed from
20° bevel (see standard specifications) to 15° bevel.

FTLING ANGLES AND CLEARANCES FOR HARDWOOD

Cutters 0ff-set Rakers Center Rakers

Top Bevel 35° 20° None
Front Bevel 5° 15° None
Hoolk 15° (Neg.) 15° 15°

,018" Lower ,018" Lower

Jointing (clearance)
than cutter than cutter

HOW TO SHARPEN AND JOINT YOUR SAW FOR FROZEN WOODS :

Positive specifications cannot be given for frozen wood because of
variations in the degree of freezing and the variation in the
natural hardness of the wood.

Generally speaking, however, the specifications for frozen wood are
the same as for hardwood - EXCEPT THE JOINTING OF THE OFF-SET RAKERS
AND STRAIGHT CENTER RAKERS SHOULD BE ,022 inches lower than cutter
teeth instead of .018 lower for hardwood and .015 lower for standard.
NO FRONT BEVEL on the side cutters is required for frozen hardwood.

FILING ANGLES AND CLEARANCES FOR FROZEN WOOD |

Cutters Off-set Rakers Center Rakers

Top Bevel ° 20° None
Front Bevel 5° (or less) 15° None
Hook 15° (Neg.) 15° 15°

,022" Lower ,022" Lower

Jointing (clearance)
than cutter than cutter




This diagram will give an idea of the angles at which to file

to obtain 10, 15 and 20 degree bevels.

-

q90°

The instructions given for
filing and jointing are our
Standard specifications.
You may find it necessary to
vary these specifications
slightly in order to get
best results in your parti-
cilar operation.  Sawing
conditions vary with type
of wood, sap content,
temperatures and localities.

Arwr Sive Correr ' %f'}aﬂf Bever or Corrés ‘\

Lezr Sive Corred

Sy Cemser AokeR

cors CeeswRncE

fony Bevée of FAaneR O - O

Necarve Hook

’

S

Cenrerw Adnes

 Tor Bevet oF
i amp CorreR | fosave Hoox




[IMPORTANT

READ CAREFULLY

CONNECTING ROD.

When assembling Connecting Rod on the crankshaft, be sure marked
ends of the Cap & Rod go together. Be certain screws are perfect-
“ly tight, and lockwashers are securely locked. Connecting Rod
bearing on crankshaft should have clearance of .0015. Too tight

or too loose will cause serious trouble.

QYLINDER HEAD,

Be sure when plaéing Cylinder Head on Cylinder Block that flow of
air from Flywheel Fan will pass Eetween Cooling Fins on Cylinder

Héad nat across Tins.

PITCHY WOOD.

If cutting in "pitchy" wood, add some kerosene or diesel oil to the

.0il in chain lubricator.

CAUTION.

Do not race your motor at high speed when not actually cutting.

Warming it up slowly adds to the 1ife and usefulness of your machine.




ASSEMBLY OF CONNECTING ROD & PISTON

Never hammer a wrist-pin into place while the piston 1is cold
as there is too much danger of the piston being deformed.

This also applies to dis-assembling.

If the piston is heated in boiling oil, preferably heavy oil,
the wrist-pin bore will expand sufficiently so that the pin

will drop in, or with very 1little tapping go info.place.
Be sure lock rings for wrist-pin are firmly in place.

Should the piston be out of round after assembly it can be
tapped into shape with a leather or plastic hammer, but care

must be taken not to damage the ring grooves.

Be very sure when assembling the rod and piston that the oil
hole in the cap of the rod is on the opposite side to the
exhaust side of the piston. This will make the oil hole face

the intake hole in the crankcase and insure lubrication.

Check connecting rod and piston for alignment and straighten

rod if necessary.



INSTRUCTIONS FOR USE OF
Filing Vise
Setting Block
Cutter Gauge
and
Raker Gauge with Feeler.

Order Separately

T S

e g

A ~ Filing Vise
B - Jointing Gauges - Raker & Cutter
C - Setting Block

The Vise is made to firmly clamp a chain by the lugs at tightening of
the handles "H". Three holes at the bottom of the vise can be used for

fastening it to a bench or stand.

There are two jointing gauges and a .015" feeler required for the vise,
one gauge stamped "C" is for use on the side-cutters, the other stamped
"RR {5 for use on the rakers. Both slide along the back and top of the
vise to gauge the heights of the teeth.

To joint a chain (the process of filing the cutters to equal heights

and the rakers to equal heights, but .01l5" lower than the cutters), set
the cutter gauge by adjusting the screw to the lowest side-cutter point,
and file all other cutters on the tops until the points are of equal
heights, then set the raker gauge so that the sef-screw is .015" lower
than the set-screw of the side-cutter gauge, file the tops of the rakers
to correspond with the original angles making them .015" lower than the
side-cutters.

The setting-block attachment is quite often not necessary for chain
maintenance, but for some types of timber additional set may be réquired.
When this is done it is necessary to set only the point of the side-
cutters. This is accomplished by adjusting the chaln in the vise so
that the point of the tooth overlaps the beveled edge of the hardened
portion of the setting block and striking the point of the tooth firmly
with a small hammer. The point of the tooth will then be set out
farther than the rest of the tooth. With practice, one strike of the
hammer will be sufficient to set the tooth over. Care must be taken

not to break the point of the tooth.

HOW TO ORDER. The above 4 parts are priced separately. When ordering
please state clearly whether you want the VISE ONLY or
the COMPLETE SET of Vise with Gauges and Setting Block.




Model FWS 18 WICO MAGNETO

Ref. Part List
No. No. Part Name Price
1 Y 5423 F Rotor 10.05
2 5429 F Cam 1.35
3 X 5342 F Condenser 1.50
4 X 5345 F Coil 3.95
5 X 5473 F Stator Plate Assembly 3,95
6 &7 X 5474 F Contact Set 1.95
8 4210 F Breaker Arm Lock Q7
9 3219 F Breaker Arm Spacing Washer .07
10 5411 F Fixed Contact Clamp Screw .07
10 5411 F Condenser Clamp Screw .07
11 IXA-256 Fixed Contact Clamp Screw Washer 07
12 10407 F Breaker Arm Spacing Washer .07
13 5146 F Cam Wiper Felt .07
13 5077 F Cam Wiper Felt .07
14 10383 F . Coil Wedge .07
15 54%)1 F Breaker Spring Clamp Screw .07

PRICES SUBJECT TO CHANGE WITHOUT NOTICE.



gwgﬂu ez \D

PRy Teea
8S2 »
SWTIOL) TIAIMEN \!\\ﬂﬂ.ﬂﬁnu oy 7] \h.N.l

@ mN\t U

I APy AP gy Franisl W.“Nﬂ

ADf S Ty

ARy Aven?) P MIniriigg m.N“a
’ | LIVRS INON, 2 ‘W\ﬁ
\.l% Frisayi s m. .ﬂ \\

P IEIEL [,

2e7) k.lvum_ﬁ\\.“o e

PIETIE We] FMITORE D QN\.&. wQN‘

s O

o/ &7

=] % D) TeMINEG WEIATS / Q\ﬁ

| ON
WY 3DV Id




Feras WIART ) - ITE

SRTHRg AL -BTE* e o
o fr P IR
FIFY TSI - e
ey Wini) IHE g SET ALY A O] ETEA

NG SINTDIG T

1||||d|:u. Vg RTAT) R \\\.th\\&n“- fof p 7 ahu‘.h.u.k
AoV 7 Ziyd LA 2 F R
uﬂ\\q\ kil W m .
' Frarvey - 250 #
i AU - FEE ) IR ~EHI

{| “oraizg = s oy 7 merng a5 A

Siryd t.nna..vw FELLLS 1 = T e VMG 7] AT

! -

Iepds IVF BOrF : WIS AR Iy
1 20 e - B0
o

Swpey R PP ™ A

Yy bk
T3] RAkINAVE] EOTP : . SR -k T

AT ™ 0. rd 3
Anpy PR LEPEIE ] =Las¥ ! // H _ :
RO
[ k2 i b\q&&tﬁq@x.uﬂ_f T .
P N
FUg FAIN - fXL SAiaE o s e k!ikn_. J&\.Z,: ==z . . o ST TR
5 ohis U!QQ.R\\ 277 . 7 /f// T o=

I
20y THRIFEL T

Uadu‘\..ﬁ\\m\ ﬂun\ch\ EYM

Frvkasy Famers - ST

= 13 o, . ™ E— A
- T e < X

N\ LM«M‘
UINOUI PR ST e

\N\Y EV e L o

7 = >4

FATEN KITL g

< PoAe s BIH
2 'ON WV¥IVId




49¢ BUTHOBR] % 4e3{SBY T¢2L0 SEITAWASSY TVIIAVA Jedse) squy STPI 69590

aqn STPI G0690

JRUSBMY{O0T MBIOG I97q7UUGg 8T310aY] GL9TO JI9USEBMYOOT MaI0g quauysnlpy oTpr 65L0
_ Ma1og JI943nyg ST330IYL c9v 10 JOUWO0T MBIOG Juswlsnlpy oTpT ¢¥290
J29q0UQg 8T110IY] 69¢.0 mMaI10g quawgsulpy oIpJ 0T690

(peoTquessy) IoA8T % FJBUS 9TII0IY] 48¢L0 N J9YSBMHOOT MBIOG JI8A0) TMOG 3BOTJL 2660

qnN SuTsoBg MOJIOG Jusmasnlpy UTER ¢0.L0 'MOJIOG JI9A0) TMOYE 94BOTJH Y50

Sup{ord meIog queuwisnlpy UTey $0LO 1O3{SBH I8A0] TmMOg FBOTYH 86T.LO
1e3SsBn PUBTH MAIOG quamsulpy UTey 9190 I8400 [MOg 1BOTYH 9T2L0
PUBTH MaI0g quauwysnlpy UTE) 20.Lo qe3s®en Jug UTeI TMOg 3BOTJ 8¥90

maxog quswisnlpy utTey 2aTho 3n1g utexqg Tmog 2EBOTJ Y970
MoIOg BT TSUUBY) SATEBA 38TUT 66420 UTd 199900 JUTUTRIeY 3BOTJ AL
193SBY 1ESG S9ATE) 19TUIL [ARIY; JEOTYH 9¢9%0

1E9G ¥ OATEA I9TUL T¥690 183{SBD 9FURTH 16650

HAVN LYvd "ON T¥vd 3utg ysTeMm £Lpog €420

ANFWLSOIOY 2NIVIS . ..\n.muom mmmFO

V0L Laf ONvY 1737 HAVN - IYVd *ON I¥Vd

85

TSIMVd YOIH¥NdyvD MOSIOTIIL
€T LV PU®B yeT LV STIAOH

~ TIRvel Fis

eRL L5y,

7ON WVYOVI( tON WVHYOVIQ



AT

7]
gs

qw PMILIINNET O &

e

AT A AT

P TT) o) TGP B

m#.<—° R 2

WL-@(S%\ \,.r-m\ 7PN

=y FIFEFNLL IRTE N

AEEL TS 2w

SIS Pl L
" g SITRITID TET i - Ak

9.Vvia

A A S KR AN A A S

h\(\!‘“‘ z\t\\% ~EEA

T R

Masang) IMAZONC - Elia

L V10




DISHANTLING

There are various procedures to follow to simplify dismantling. We suggest
that the following procedure if followed, will prove to be the most satisfac-

tory.

1. STRUT & OILER

Femove the strut and felling handle, guide bar and chain. This is done
simply by unscrewing the three nuts (#511) and pulling off the assembly.

This will eliminate considerable weight and simplify handling of the
remaining unit.

2, GAS TANK
There are six (6) screws (#12-24) securing the gas tank (#126) to the
ventilator housing (#125) which must be taken out before removing the tank.
To prevent the loss of any gas which might remain in the tank, turn off

shut-off cock (#266) and uncouple fuel line (#258) .

3, CARBURETQR ASSEMBLY
Unsorew the swivel collar stud (#185) and uncouple swivel collar (fA25),
noting the gasket (#151) between crankcase (#105) and carburetor adaptor
(#128),-which must be replaced at re-assembly.

4, FLYWHEEL AND MAGNETO
Remove blower housing cover (i168). Occasionally it is necessary to jar
the magneto flywheel free from the crankshaft. This is done by backing off
the flywheel nut (R.H. #515) one thread beyond the end of the shaft, so
that the sharp blow from a soft hammer (brass hammer) required to free the
flywheel will in no way damage the crankshaft end.

The key (#535) holding the cam and flywheel to the shaft must be taken out
before removing the magneto backplate. It is important to note position of

spring washer (#187) between flywheel and cam. Removal of magnéts backplate
is done by disconnecting the wire (#275) from the shorting button (#273)
and unscrewing and removing the two screws holding the backplate to the

crankcase. Pull the high tension wire from the spark plug through the hole
in the blower housing (#125) after removing clip, and slip unit over end

of crankshaft, taking extreme care not to damage the fibre rubbing block.
After ventilator housing has been removed, pry cam free with two screw

drivers.

5. VENTILATOR HOUSING & HANDLE BARS
Unscrew remaining three nuts from studs on inside of blower housing.
Remove blower hgusing. From the starting pulley side, pull completely free
the two bolts (#175) and remove Handlebars (#156).

6. CYLINDER BLOCK & PISTON & COMNECTING ROD ASSEMBLY :
To remove cylinder block (f#102), simply unscrew the four (£-28) nuts holding
it to the crankcase and lift over piston. Remove exhaust stack (#124) and

clean out all carbon before re-assembly.




7.

106.

DISMANTLING - Cont'd. - 2.

To remove comnecting rod, unscrew the two screws holding the connecting rod
cap in place on the crankshaft. After removal, re-assemble parts to prevent
losing. Refer to connecting rod replacement instructions for re-assembly

with crankshaft.

CLUTCH COVER & CLUTCH FORK

Remove clutch cover (#118) by prying off with two screw drivers. Unscrew
the 9/16"-18 left hand nut (#531) releasing tension on clutch spring (#121).
Pull cotter pin from lower toggle pin (#119) (diagram #4) and remove pin.

It is now possible to work clutch fork (#117) over end of sprocket shaft
(#111). 1In order to keep clutch assembly complete so that parts will not
be lost, replace pressure plate (#112) and clutch spring (#121) and secure

with left hand nut (#5%1).

CHAIN COVER
Remove starting pulley (#148) by unscrewing left hand nut (#514) and take
pulley from shaft, making sure not to lose the woodruff key (#528) which

forms the drive for the pulley.

Remove the nine #8-32 screws (#501) which hold the crankcase cover (#107)
and chain cover (#106) together. It will be noted from diagram fo all that
remains now to free chain cover is the bearing fit on the crankshaft. It
is necessary to put screw drivers between crankcase cover and chain cover
and pry them apart, at the same time removing the bearing from the shaft.
You will note three bearing retainer screws and washers which do not neces-
sarily have to be removed at this point. They should only be removed when

necessary to replace bearing.

CLUTCH ASSEMBLY, ROLLER CHAIN & SMALL SPROCKET
Tocate connecting link in roller chain and remove, to dismantle chain. Re-

assemble parts after removal to prevent losing.

Before removing sprogcket shaft and clutch assembly from crankcase cover
(#100) detach the cutting chain sprocket (#2.53) from sprocket shaft. This
screws on tHe shaft and has a right hand thread, so that removal will often
require a sharp blow on the ends of the teeth with a soft hammer to jar it

loose.

Once the sprocket is removed push the whole assembly free by tapping on the
sprocket end of the shaft with a soft hammer. Be sure not to damage the
threads of the sprocket shaft.

Use a puller to remove small sprocket (#108) taking care not to loose
woodruff driving key (#528) that locates it on the shaft.

CRANKCASE ‘

Holding crankcase in the left hand and using a soft hammer, tap crankshaft
on magneto end to free bearing and shaft from crankcase. Do not hit the
crankshaft too hard, otherwise the shaft may be forced out of line, or the
threads may be damaged. If the assembly is an extremely tight fit it may
be necessary to heat the crankcase in order to dismantle these parts. A
blow-torch may be used for this purpose, but it will NOT be necessary to
apply a great amount of heat. -



11.

12.

13.

14.

15n

DISMANTLING - Cont'd. - 3.

CRANKSHAFT
Use a soft hammer to drive crankshaft (#101) free from crankcase cover

(#.07)-

GREASE SEALS

When removing grease seals (#253) from crankcase (#105) and crankcase cover
(#107) use a sleeve or piece of metal close to the outside diameter of the
seal to drive them from the castings. Be sure not to damage the fabric of
the seal when removing. SHOULD SEALS BE AT ALL DAMAGED THEY MUST BE REPLACED.

GREASE SEAL BUSHINGS
Grease seal bushings can be removed from the crankshaft by prying them loose
with a screw driver. Bearings can also be removed in this manner, but care

‘ must be taken to not damage the shielded portion when doing this.

DISMANTLING CARBURETOR ASSEMBLY

It should be necessary to dismantle carburetor (f251) only for cleansing
purposes, and then only to remove the air filter screens and packing. Clean
thoroughly in gasoline. The rest of the unit can be cleansed thoroughly in

gasoline without any further dismantling.

DISMANTLING CLUTCH ASSEMBLY

Clean thoroughly in gasoline before preparing to dismantle, then inspect
thoroughly, checking freedom of bearings, etc. Should everything appear in
order no further dismantling is necessary.

Should it be advisable to replace any parts because of wear, then unscrew
left hand nut (#531), remove spring, pressure plate and clutch plates, noting
beforehand for re-assembling purposes the correct positim of location.

Then, using a gear puller, pull bearing and sprocket (#109) loose from
shoulder of shaft. At the same time this will pull the spline (§110) 1loose.
It is then necessary to press the sprocket and bearing back into position,
leaving a gap between bearing and spline (210) sufficiently wide to engage
gear puller arms to completely remove the spline. Remove woodruff key

(#528) from key seat in sprocket shaft before removing the sprocket and

the bearing.




RE-ASSEMBLY

In general, the procedure to follow in re-assembling is the reverse of the steps
taken in dismantling. While doing this, there are certain points to BEAR IN MIND

which are described below.

1. In pressing bearings (#255) on crankshaft (#101) be sure that the shaft is
not forced out of alignment.

2. MAlways use "Permatex" or any other gasket compound on the gasket face of the
crankcase when assembling to crankcase cover. If possible, heat crankcase
for ease in fitting the crankshaft bearing.

3. Note the position of the grease seals (#253) when pressing into the crank-
case and cover. The fabric of the seal must be turned in to hold crankcase
compression. The grease seal bushings are inserted AFTER the seals so as

not to damage the sealing fabric.

4. After assembling the drive (the small sprocket, the clutch and roller chain)
and packing it with grease, put on the chain cover assembly, making sure
that "Permatex" is applied on the gasket face, in order to retain grease in
the housing. At this time check all the toggles and pins for any sign of
wear, and if so replace worn parts immediately.

5. On adjusting the clutch fork for correct clutch setting, apply grease to the
clutch fork studs so that wear on the pressure plate is kept at a minimum.
REFER TO INSTRUCTIONS ON CLUTCH ADJUSTMENT.

6. When securing starting pulley to crankshaft tighten the left hand nut as
much as possible, as doing this centralizes the crankshaft correctly in

relation to its housing.
¥

7. When assembling the commecting rod to the crankpin there are 3 points to note;

(a) The flared part of the piston MUST face the front of the
machine (exhaust side.)

(b) Identification marks on rod and cap must be together
for correct alignment.

(c) Be sure that the connecting rod screws are tight and
that the connecting rod washers are securely clamped
around the screws. USE A HEAVY SCREW DRIVER FOR

TIGHTENING SCRENWS.

8. When fitting cylinder block, make sure the piston rings are located correctly
by the brass pins in the grooves, and that both block and piston are lubricated
for ease in fitting. Fit piston rings to block, leaving .013" gap. Prior
to assembly check block to see if free from carbon deposits, and also install
a new gasket on the crankcase.




0
-~

10.

11.

12'

13.

RE-ASSEMBLY - Cont'd. - 2.

When assembling carburetor assembly checlk the reed valve spring to see
that there is tension on the reed valve, This is necessary for maximum
perfermance of the motor. Spring, when in position on spigot of retain-
ing bridge (#197) shonld be 1/16" to 3/32" above the level of the two flat

portiona of the bridge.

When mounting magneto backplate to the crankcase, the approximately correct
setting, places the backplate in a vertical position. If the motor is
sluggish and will not pick up speed, advance the spark by rotating the
backplate in a clockwise direction. If the motor lacks power at low
speeds, retard the spark by rotating in a counter-clockwise direction.
When pressing the cam in place, note that the arrow on the cam is on the
outside, and that it points in the direction of rotation of crankshaft
(counter—clockwise). Check to see that the points are set at .020 gap.

Be sure the spring washer (#187) is in place (between cam and flywheel)
before securing flywheel in place.

Prior to fitting the strut and oil tank, make sure that the cutting chain
is correctly located on the cutting chain sprocket. The points of the
sprocket MUST fit between the links of the chain.

AFTER MOTOR HAS BEEN RE-ASSEMBLED AND PROPERLY RUN-IN, REMOVE GAS TANK
AND TIGHTEN CYLINDER HEAD SCREWS AND CYLINDER BLOCK NUTS.



HARDWARE

537

#6-32x1/2" Round Head Machine Screw

No. Description Location

500 #12-24x5/8" Round -Head Machine Screw Throttle

501 #8-32x11"  Round Head Machine Screw Chain Case

502 #12-24x3/8" Round Head Machine Screw Chain Cover

503 #12-24x1/2" Round Head Machine Screw Gas Tank & Blower Housing
504 #12-24x7/8" Round Head Machine Screw Throttle

505 3#8-%2x1/2" Round Head Machine Screw Breather & Choke Body

506 1/4"-20x5/8" Flat Head Machine Screw Combination Nut

507 5/16"-18x13" Fillister Head Machine Screw Chain Tightener

508 Special #12-24 Screw for Connecting Rod

509 1/4"-20x3/4" Hexagon Head Capscrew Clutch Housing GCover

510 1/4"-28x3/4" Hexagon Head Capscrew Cylinder Head

511 Special 5/16"-18 Nuts Guide Bar Studs

512 #3-48x3/16" Round Head Machine Screw (Brass) Choke Rod

514 7/16"-20 Left Hand Jam Nut Crankshaft (Pulley End)
515 7/16"-20 Right Hand Jam Nut Crankshaft (Magneto End)
516 1/4"-28 Hexagon Nut Cylinder Block & Crankcase)

' Studs)

517 #8~32 Hexagon Nut _ Chain Case

518 #12-24x1" Round Head Machine Screw Magneto Backplate

519 5/16" Lockwasher Chain Tightener

520 5/16" S. A. E. Plain Washers Guide Bar Stud

521 1/4" Lockwasher Cylinder Block Stud

522 7/16" S. A. E. Plain Washer Crankshaft

524 1/4" Exterior Shakeproof Washer Gas Tank, Blower Housing

& Chain Cover

525 #8 Exterior Shakeproof Washer Chain Case

528 #304 (3/%2"x1/2") Woodruff Key Crankshaft & Sprocket Shaft
529 3/32"x1/2" Cotter Pins Clutch Toggles

531 9/16"-18 Left Hand Nut Sprocket Shaft

532 5/16"-24 Hexagon Jam Nuts Large Sprocket

533 1/4"-28x11" Round Head Machine Screw Adjusting Lever

534 1/4"-28 Elastic Stop Nut Adjusting Lever

535 Special Magneto Flywheel Key
536 #10=24x3/2" Round Head Machine Screw Shorting Button

Reed Valve



*SIMYd ONTMHACHO NHHM HENTHOVW HMAO0X JA0 ¥EGWAN TVINHS HIVIS ANV H40S Hd  * INVIHOIWI

drap Toxjuop xaddp 9T IBTTO0) TeATMG 62T

ATquessy °cqug Juey TTO % 30I3S 09T aqeTdwon LTquessy xoqdepy JI03INGIBY) 82T

poy oT330Iyf, 64T Jeg SpTny  ,,93-L2T

Suty d1Tp Ieyleeld 8aT Ieg epTny  ,02-L2T

JeaeT 9T230IUL LST Ieg opTnp  ,bT-L2T

saeg oTpUeH 96T : Jue] SUTTOSEBD 92T

JeUSqU3T] UTEU) GST SuTsSToy IemMOTg Gzt

poy 8xoup Y4t qoB3S JSTEUXY ¥2T

qexooadg uteyy 3UTIINY ¢atT Lyquessy Lpod exoyp % JISYIeAIg €2t

zeputhy dumd TTO 2GT pEOH I9puTTLD AT

qexsen oATEA Pesy TGt 8utadg yonTH 2T

sutg eATEp Po9Yy 06T gutadg dumd TTO 02T

Jeae 3urysnlpy YA utd oT330] YOuT) 51T

£oTTng 3UTYIBIS SiA I8A0Q BUTSTOH YO4UT) 81T

qny UOTFEBUTAWOY LT SPMAS 9LTH2 ¥ 3I04 U291I) LTI

19¥S®en J038JNGJEN avT oTd80] TTBUS 9TT

gutysng poy uon 83IeT] QYT 91830 e3aeq STT

Butysng poy uon TTEUS 144 99®Td Uo3uly 93187 Y1T

1e3{SBD JN0OTg JI8PUTTLD ehT 99814 YoInTH TTEUS ¢t

poy xe3unid v T X 93BT4 °2anssalg 21T

ae8untg dumg T ' 93eyg gexpooadg T1T

JeqEy orT sutTdg yoqnIp 0Tt

eATEA HO8UD 6¢T sqay % SPUag ¢OT-7 % 3exooxdg e3aeq 60T

J9990) 4F9T 8eT qexooadg TTEUS 80T

I8490) JUITY LET spnag TeTH#-C

JUTT 2UT409UU0) 9¢T p SPMIS VLTf—¢ % JI940) 8SBONUBIY LOT

UaaJI0g J8yleadg GeT JaA0n UTRYY 90T

LTFaeq9ng &xoyp ¥eT MIOG UTRIQ % SPRISYLTH—2 ® 9SBONUBID S0T

3utadg saTBp PooY ¢eT POy 3utqosuuon +0T

aATe) Posy 2et u0qsTd ¢oT

pnag eseoqueRl) AI0UG T¢T ¥o0Td ePUTTAQ 20T

utg dojg yo9nTH 0¢T 1Jeysiuel) TOT
uotqdtaossq ‘ON 9IBd o uotadTaose(q *ON 3IBJ

QIIIWIT ZHANTHOVA HEMOd :£q peanqoBFOUE
SMYS NIVHD ¥EMOd NVW~-ENO 'W*'d J04
ISIT  SI¥vd




"SI¥Vd DNI¥HIYO NIHM @ENIHOVW 400X J0 JEEWAN TYI¥ES AIYIS ANV Td0S 49 P LNVIMOdWT

>

}94sen aseOqURIN 66T
8T-,9T/6 9uy pPuey 3JeT T¢G }oMsBD PEBSH J8PUTTAD 86T
02-,9T/L N PUBH 3JeT Y1S Jsureqsy Jutadg L6T
TeUTWIB], axTy BUT4I0Ug 12K ISUSEBM I8AST 9T3904Y], 96T

uojqng BuTqaoyg ¢LZ Pn3g J038anqaen ¢6T

SITM uotsusy, Y3ty JoJ drty gle 3ntd Muer 1T0 g6T

MUTT 3UT308UUOYH UTBYY JOTTOY T2 pPoy Jutgosuuoy yogny 61

JeUWOT) IBqqTY oLe dtap Toxjuoy xemor 06T

3utaeeg gsnayy, 892 aey'y gsnpmeg 88T

1009 JFo-quyg 992 uey 1oy asysey Jutadg L8T

. oTddTy Snyg sjaedg ¢oz uteyp 3uTiIng  ,92-98T

aTpuey ¥ adoy 3urqreqg 192 uteyp 3utqng  ,02~98T

yss aeddog 092 uteq) 3utdang ¥ 1-981

TBUTWIS], 9 8ITM UOTSUS], U3ty 652 Pn3g IBTTO) TeATMS a8t

SUTT Teng 852 qouy dumg TTQ vt

JUTT ® UTBUD ISTTOY LG2 Pnag yoqnty ¢eT

s3uty uo3sig 962 dt1o poy exoyp 8T

(a@! ¢og#) Butaeesg GGe 9TPUBH poy axoyn 08T

(amr TOg#) Sutaesg vGe Butadg 9T3304yg, 6LT

T®ag TT0 ¢6z sduty dTT) UTq 9STaIM 8LT

2nrg yaedg gae dep dumg 110 LLT

JI038anqIBY 162 3Tod eseOqueay Juorg SLT

oqeudey 0se PTg 00T IeputThy VLT

oqaTdwoy Jsw], Gee utd 818307 yoqnin ¢LT

P3G qsneyxy vee UTd oT3305 yoqmTy gL

ISYsep poy SuTqosuuoy 6Te pPnig Jeg eptny LT

dutadg suey, TTQ 8Te dutysng Teeg eseegn Juoq 0LT

90yg moug ¢1e utd e13307 yoquTp 69T

3utadg oty 212 I8A0) UB(] 89T

STPUBH Puy Jaqnp INK uszop Jad - sqeATy uTeyg L9T

300Tg 3utqgeg 2zee dep suer TT0 % Sep 99T

s3nep xeTesy 602 UTd 94STay G9T

e8nen ae99qng 90z Sutysng Teeg 98®OIY 1JI0Ug 9T

e3ney Jexey G0z POy TOIqu0y yoquTy ¢9T

®STA JUTTTg 002 STPUBH JUTTTog g9t
uoTqdTaoss "ON 1JIB] EOﬂPQHpommm *ON 9JaBd

(*P3u0))  ISTT  SIuvd



